Factory : Plot No. T-150
o . o M.1.D.C., Tarapur, Boisar,
Aarti Drugs Limited Tal. Palghar, Dist. Palghar Pin-401 506.
State - Maharashtra, INDIA
Manufacturers of : Bulk Drugs & Chemicals Web. : www.aartidrugs.com
Mob. : 9172225037

il ®

F

27 June 2024

To,

Sub-Regional Officer,

MIDC Office Building, Boisar Station,
Post Taps, Tarapur, Dist Palghar.

Ref.: Environmental Clearance letter no. SEAC—2014/CR-392/TC-2 dated 28™ January 2016, granted by
SEIAA, Govt. Of Maharashtra.

Sub: Submission of Consolidated EC compliance report for Aarti Drugs Ltd., for proposed
manufacturing of organic chemicals & salts of 3600 MT/Month at Plot no. T-150, MIDC
Tarapur, Palghar (Consolidated Six monthly compliance report for duration of January
[...]
. Shri. R. C. Joshi, IAS (Retd.), Chairman, SEIAA, Flat No. 26, Belvedere, Bhulabhai

desai road, Breach candy, Mumbai- 400026.

. Shri T. C. Benjamin, IAS (Retired), Chairman, SEAC-I, 602, PECAN, Marigold,

Behind Gold Adlabs, Kalyani Nagar, Pune —411014. .

. Additional Secretary, MoEF & CC, Indira Paryavaran Bhavan, Jorbagh Road,

Aliganj, New Delhi-110003.

. Member Secretary, Maharashtra Pollution Control Board, with request to display a

copy of the clearance.

. The CCF, Regional Office, Ministry of Environment and Forest (Regional Office,

Western Region, Kendriya Paryavaran Bhavan, Link Road No- 3, E-5, Ravi-Shankar
Nagar, Bhopal- 462 016). (MP).

. Regional Office, MPCRB, Thane.
. Collector, Palghar

. IA- Division, Monitoring Cell, MoEF & CC, Indira Paryavaran Bhavan, Jorbagh

Road, Aliganj, New Delhi-110003.

. Select file (TC-3)

(ECuploadedon 2 0] 2a}( )

-11-






MAHARASHTRA POLLUTION CONTROL BOARD

Tel: 24010706/24010437 - Kalpataru Point, 2nd and
Fax: 24023516 — 4th floor, Opp. Cine Planet
Website: http://mpcb.gov.in i.‘.—ii Cinema, Near Sion Circle,
Email: cac-cell@mpcb.gov.in L\ 74 Sion (E), Mumbai-400022
RED/L.S.I (R58) Date: 06/12/2022

No:- Formatl.0/CC/UAN
No.0000142425/CR/2212000361

To, %9’
M/s. AARTI DRUGS LTD.,

PLOT NO. T-150, M.1.D.C, TARAPUR e i
TAL. & DIST.- PALGHAR

Your Service is Our Duty

Sub: Grant of Renewal of Consent to Operate under Red/LSI category.

Ref: 1. Consent to Operate obatined under change in product mix vide consent
no. Format 1.0/CC/UAN No. 0000127666/CR/2205000265, Date.
05.05.2022 valid upto 31.08.2022.

2. Minutes of 23rd Consent Committee meeting dtd. 26.11.2022.

Your application No.MPCB-CONSENT-0000142425 Dated 28.06.2022

For: Grant of Consent to Operate under Section 26 of the Water (Prevention & Control of
Pollution) Act, 1974 & under Section 21 of the Air (Prevention & Control of Pollution) Act,
1981 and Authorization under Rule 6 of the Hazardous & Other Wastes (Management &
Transboundary Movement) Rules 2016 is considered and the consent is hereby granted
subject to the following terms and conditions and as detailed in the schedule I, II, Il & IV
annexed to this order:

1. The consent to renewal is granted for a period up to 31/08/2027

2. The capital investment of the project is Rs.72.7 Crs. (As per C.A Certificate
submitted by industry Existing Cl is-Rs. 72.7 Crs + Expansion/Increase in C.I.
- Rs. 0.00 Crs)

3. Consent is valid for the manufacture of:

Sr Existing Proposed

No Product Quantity Quantity Total UOM
Products

CYCLOPROPYL AMINE 100 100 |MT/M

1 |[OR] PARA TOLUENE SULPHONYL CHLORIDE 400 0 400 (MT/M

[OR] SALYCYLIC ACID 50 50 [MT/M

2 |SALT RECOVERY 1623 0 1623 |MT/M

3 |SODIUM BENZENE SULPHINATE 150 0 150 |MT/M

4 |CIS BROMO BENZOATE 80 0 80 |MT/M

5 (BENZENE SULPHONIC ACID 50 0 50 (MT/M

INTERMEDIATES OF ITRACONAZOLE- 12.11 12.11|MT/M

° INTERMEDIATES OF ITRACONAZOLE-II 9.29 0 9.29 [MT/M

. pm
/QMS.PO6_F02/00 Page 1 of 14



4.

5.

6.

7.

/QMS.PO6_F02/00

Existing

Quantity

PARA TOLUENE SULPHONIC ACID SODIUM

Proposed

Quantity Total UOM

7 SALT 100 0 100 [MT/M
Conditions under Water (P&CP), 1974 Act for discharge of effluent:
Sr . .. Permitted (in .
No Description CMD) Standards to Disposal Path
0,
1. (Trade effluent 92.6 As per Schedule-I Recycle 100% to
achieve ZLD
2. |Domestic effluent 3 As per Schedule-1{On land for gardening

Conditions under Air (P& CP) Act, 1981 for air emissions:

Sr Stack S e e Y S ST Number Standards to be
No. No. P of Stack achieved
1 S-1 Boiler (10 TPH) 1 As per Schedule -l
2 S-2 D.G. Set (1250 KVA) 1 As per Schedule -l
3 53 Process reactor ( Cis Bromo 1 As per Schedule I
Benzoate )
Process reactor ( Benzene
4 S-4  |Sulphonic Acid / Para Toluene 1 As per Schedule -II
Sulphonyl Chloride )
5 S.5 Prog:ess reactor (Cyclo Propyl 1 As per Schedule -I
Amine)
Process reactor ( Para Toluene
6 S-6  |Sulphonyl Chloride Or Cyclo 1 As per Schedule -lI
Propyl Amine)
7 S-7  |Solvent Recovery System 1 As per Schedule -l

Non-Hazardous Wastes:

Sr No Type of Waste Quantity UoM Treatment
1 |Coal Ash 11765 |Kg/Day|Sale

Sale to Brick Manufacturer

Disposal

Conditions under Hazardous & Other Wastes (M &
treatment and disposal of hazardous waste:

Sr Category No./

Quantity UoM Treatment

T M) Rules 2016 for

Disposal

No Type
Co-processor
28.1 Process Preprocessing/Co-processin through
1 |Residue and 3758.28 |Kg/M P 19/%-0-p 9 | Authorized
/Incineration
wastes Preprocessor/
/CHWTSDF
28.1 Process
Residue and Sale to
Waste Glycerin % authorised
2 (Generating 545 |MT/M Recycle party /
from Cis Bromo CHWTSDF
Benzoate)

pm Page 2 of 14



Category No./ Type

Quantity UoM Treatment

Disposal

28.1 Process Residue and Sale to authorised
3 [Waste HBr Solution (Generating | 215.99 [MT/M| Recycle* arty / CHWTSDF

from Cis Bromo Benzoate) party

28.1 Process Residue and

Waste (Methylene Di Chloride « |Sale to authorised
4 Generatibg from Cis Bromo 7.78 |MT/M| Recycle party / CHWTSDF

Benzoate)

28.1 Process Residue and Sale to authorised
5 |Waste (Butanol (Generating 0.95 |MT/M| Recycle* arty / CHWTSDF

from Cis Bromo Benzoate) party

28.1 Process Residue and Sale to authorised
6 |Waste (HCI 30% Generating 42.93 |MT/M| Recycle* arty / CHWTSDF

from Benzene Sulphonic Acid) party

28.1 Process Residue and

Waste Methanol solution « |Sale to authorised
/ (Generating from Cyclopropyl 315.6 |MT/M| Recycle party / CHWTSDF

Amine)

28.1 Process Residue and

Waste Sodium Hypochlorite « |Sale to authorised
8 Solution (Generating from /7.4 |MT/M|  Recycle party / CHWTSDF

Cyclopropyl Amine)

28.1 Process Residue and Sale to authorised
9 [Waste 25% NH3 (Generating 272.8 |MT/M| Recycle* arty / CHWTSDF

from Cyclopropyl Amine) party

28.1 Process Residue and

Waste (HCI 30%) ( Generating « |Sale to authorised
10 from Para Toulene Sulphonyl 105.1\MT/M| Recycle party / CHWTSDF

Chloride)

28.1 Process Residue and

Waste (Sulphonated Oil) ( « |Sale to authorised
11 Generating from Para Toulene >8 MT/M| Recycle party / CHWTSDF

Sulphonyl Chloride)

28.1 Process Residue and

Waste (Spent H2504) ( « |Sale to authorised
12 Generating from Para Toulene 441.6 MT/M| Recycle party / CHWTSDF

Sulphonyl Chloride)

/QMS.PO6_F02/00

pm

Page 3 of 14



Sr Category No./ . .
No Type Quantity UoM Treatment Disposal
Co-processor
. . through
13 28.3 Spent 1314.53 | Kg/M Preproce55|pg/Co-.proceSS|ng Authorized
carbon /Incineration
Preprocessor/
/CHWTSDF
33.1 Empty
barrels
/containers Sale to
/liners % authorised
14 contaminated 1000 | No/M Recycle party /
with hazardous CHWTSDF
chemicals
/wastes
35.3 Chemical
15 sludge from 1 MT/M Landfill after treatment CHWTSDF
waste water
treatment
Co-processor
35.4 Oil and Preprocessing/Co-processin through
16 |grease 150 Kg/M P 19/%-0-p 9 | Authorized
. . /Incineration
skimming Preprocessor/
/CHWTSDF
37.3 Co-processor
Concentration or Preprocessing/Co-processing through
17 . 15 MT/M . . Authorized
evaporation /Incineration P
residues reprocessor/
/CHWTSDF
28.1 Sodium
Sulphate Salt (
Existing
Generating from Sale to
Sodium Benzene « authorised
18 Sulphinate & 203.1 |MT/M Recycle party /
from Proposed CHWTSDF
Para Toulene
Sulphonic Acid
Sodium Salt)

/QMS.PO6_F02/00

pm

Page 4 of 14



10.

11.

12.

13.

14.

15.

16.

17.

18.

/QMS.PO6_F02/00

CYg
No

Category No./ Type Quantity UoM Treatment Disposal

28.1 - Na2504 (Sodium
19 |Sulphate salt) ( Generating 33.6 |MT/M| Recycle*
From Salicylic Acid)

28.1 Mixture of CBB & TBB
20 |(Generating from Cis Bromo 90 MT/M| Recycle*
Benzoate)

Sale to authorised
party / CHWTSDF

Sale to authorised
party / CHWTSDF

* Industry shall ensure disposal of Hazardous Waste to the Actual user
having permissions under Rule 9 of Hazardous and other Waste (M & TM)
Rules, 2016.

The Board reserves the right to review, amend, suspend, revoke this consent and the
same shall be binding on the industry.

This consent should not be construed as exemption from obtaining necessary NOC/
permission from any other Government authorities.

The industry shall obtain necessary permission from the Directorate of Industrial Safety
and Health (DISH).

The applicant shall not carry out any excess production or produce new products
without Consent of the Board and without Environmental Clearance wherever it
applicable.

The applicant shall properly collect, transport & regularly dispose-off the Hazardous
Waste to CHWTSDF, in compliance of the Hazardous and other Waste (M & TH)
Rule-2016 through online manifest system.

Industry shall ensure connectivity of continuous online Monitoring System i.e. IP
Camera and flow meter installed to ensure the Zero Liquid Discharge with data logger
and data to be directly transmitted from data logger to the MPCB server.

The applicant shall comply with the conditions of the Environmental Clearance granted
vide letter No. SEAC-2014/Cr-392/TC-2, Dtd. 28.01.2016.

The industry shall dispose the by-products as Hazardous waste and shall comply the
provisions of Hazardous & Other Wastes (M & TM) Rules,2016.

This Consent is issued without prejudice to the order passed as may be passed by the
Hon’ble NGT, in the matter O.A. No. 1038/2018.

The previous consent was issued pursuant to the Minutes of the 4th Technical
Committee meeting under change in product-mix held on 19.02.2022 & 22.02.2022.
The previous Consent was issued based on self-assessment of Pollution Load
submitted by you in Board’'s prescribed format and Certificate of “No Increase in
pollution load” issued by Goldfinch Engineering Systems Pvt. Ltd., vide letter dtd.
08.12.2021. If any violation and / or submission of misleading information are noticed,
then the consent issued under MoEF & CC Product Mix Circular dtd. 14.12.2006 will
stand automatically cancelled and you have to follow the procedure of EIA Notification,
2006 and Amendments thereof for obtaining Environmental Clearance.

This consent is issued pursuant to 23rd Consent committee meeting dtd. 26.11.2022.

pm

Page 5 of 14



19. The applicant shall make an application for renewal of consent 60 days prior to date of
expiry of the consent.

This consent is issued as per communication letter dated 03/11/2022 which is
approved by competent authority of the board.

%Sl.r

eglc2ed3
IEhbaB56 Signed by: Dr. ].B. Sangewﬁﬂ‘
6abedade Assistant Secretary [Tec@ical)

d72416d7| Forand on behalf of
ccéelzée Maharasht@'a Poll‘dion Control Board

8c3faffe
3741375a
97cd6558

Received Consent fee of -

Sr.No Amount(Rs.) Transaction/DR.No. Date Transaction Type
1 500000.00 |TXN2206003340 30/06/2022 |Online Payment
Copy to:

1. Regional Officer, MPCB, Thane and Sub-Regional Officer, MPCB, Tarapur |
- They are directed to ensure the compliance of the consent conditions.
2. Chief Accounts Officer, MPCB,Sion, Mumbai

/QMS.PO6_F02/00 Page 6 of 14



SCHEDULE-I
Terms & conditions for compliance of Water Pollution Control:

1. Al As per your application, you have segregated trade effluent into weak stream &
strong stream and provided Effluent Treatment Plant (ETP) comprising of:

i) Strong COD/TDS stream of 39.1 CMD - Treatment system comprising of
Primary (Collection tank, Neutralization tank, Equalization tank, Flash mixer,
Primary Clarifier/Primary Settling Tank) ., Stripper followed by Multi effect
evaporator (3 stage) with design capacity of 360 CMD. The MEE condensate is
treated in weak stream ETP.

ii) Weak COD/TDS stream of 53.5 CMD - Treatment system comprising of
Primary (Collection tank, Neutralization tank, Equalization tank, Flash mixer,
Primary Clarifier/Primary Settling Tank), Secondary (Activated sludge process),
Tertiary (Pressure sand filter, Activated carbon filter), Advance treatment
(Reverse osmosis, RO reject shall be send to MEE) with design capacity of 120
CMD.

B] The Applicant shall operate the effluent treatment plant (ETP) to treat the trade
effluent and recycle the entire treated effluent into the process for various
purposes such as for cooling, process & Scrubbing with metering system so as to
achieve Zero Liquid Discharge. There shall be no discharge on land or outside
factory premises.

C] The high COD effluent generated from sister concern units located at a)Plot No.
N- 198, 199 & N-229 -(72.2 CMD), b) Plot No. E-9/3 & 4 (7.23 CMD), C) Plot No.
W-60 (B), 61 (B), 62 (B), 71 (B), 72 (B), 73 (B) - (0.66 CMD), d) Plot No. G-60 -
(132.1 CMD) and e) Plot No. E-1,21 & 22 - (39.1 CMD) shall be treated in the Multi
Effect Evaporator provided at M/s. Aarti Drugs Ltd., Plot No. T -150, MIDC Tarapur
and it is joint & several responsibility of all the units, if fails to achieve the
emission discharge standard prescribed in the consent, above mentioned units
should stop the manufacturing activity. In case of non- compliance, all units will
be jointly & severally liable for the any legal action.

D] Industry shall ensure connectivity of continuous online Monitoring System i.e. IP
Camera and flow meter installed to ensure the Zero Liquid Discharge with data
logger and data to be directly transmitted from data logger to the MPCB server.

2. A] As per your application, you have provided Septic Tank followed by Soak pit for
the treatment of 3 CMD of sewage.

B] The Applicant shall operate the sewage treatment system to treat the sewage so
as to achieve the following standards.

Sr.No Parameters Standards (mg/I)
1 Suspended Solids Not to exceed 50
2 BOD 3 days 27°C Not to exceed 30

. pm
/QMS.PO6_F02/00 Page 7 of 14



C] The treated sewage shall be recycled for secondary purposes to the maximum
extent and remaining shall be discharged on land for gardening within premise
after confirming above standards. In no case, sewage shall find its way for
gardening / outside factory premises.

3. The Board reserves its rights to review plans, specifications or other data relating to
plant setup for the treatment of waterworks for the purification there of & the system
for the disposal of sewage or trade effluent or in connection with the grant of any
consent conditions. The Applicant shall obtain prior consent of the Board to take steps

to establish the unit or establish any treatment and disposal system or an extension or
addition thereto.

4. The industry shall ensure replacement of pollution control system or its parts after
expiry of its expected life as defined by manufacturer so as to ensure the compliance
of standards and safety of the operation thereof.

5. The Applicant shall comply with the provisions of the Water (Prevention & Control of

Pollution) Act, 1974 and as amended, by installing water meters and other provisions
as contained in the said act:

Sr. No. Purpose for water consumed XS IS AT C LA
(CMD)

1 Indusltrlal Cooling, spraying in mine pits 365.00
or boiler feed

2. Domestic purpose 3.50

3 Processing whereby water gets polluted 87.30

' & pollutants are easily biodegradable '

Processing whereby water gets polluted

4, & pollutants are not easily 0.00
biodegradable and are toxic

5. Gardening 15.00

6. The Applicant shall provide Specific Water Pollution control system as per the
conditions of EP Act, 1986 and rule made there under from time to time/
Environmental Clearance/ CREP guidelines.

pm

/QMS.PO6_F02/00 Page 8 of 14



1.

/QMS.PO6_F02/00

SCHEDULE-II
Terms & conditions for compliance of Air Pollution Control:

As per your application, you have provided the Air pollution control (APC) system and erected
following stack (s) to observe the following fuel pattern:

LR Source ﬂ:\ﬁdsévj/t e;g Hesitalft!;in WG &7 ST Pollutant Standard
No. p prop 9 Fuel Content(in %)
osed mtr)
50
Briquette TPM Mg/Nm’
1700
| Kg/Hr 0.06 502 K(_:;Z/(I)Diy
-1 | Boiler | MultiCyclone | 449
Scrubber 50
(OR) Coal 0.5 TPM 3
1700 Mg/Nm
Kg/Hr 408
502 Kg/Day
D.G.Set |  Acousti L A
.G. Se coustic 3
Mg/Nm
s2 | (1250 | Enclosure 700 | D /El(r’o 1 o
KVA) Stack 502 48
Kg/Day
30
Process HCL Mg/Nm’
reactor ( 35
Cis Acid Mist
S-3 Bromo Scrubber 30.00 |-0--NA-- - Mg/Nm’
BenZ)Oé\te HBr |3 Mg/Nm’
Benzene |5 Mg/Nm’
Process 30
reactor ( HCL Mg/Nm’
Benzene
Sulphonic 30
S-4 Acid / Scrubber 30.00 |-0--NA-- - NH3 3